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iUl 2018 Summary of Key

Heart

SSLSEEELY [ssues and Major Changes

A Use of antiarrhythmic drugs during
resuscitation from adult VF/pVT
cardiac arrest

A Use of antiarrhythmic drugs
Immediately following return of
spontaneous circulation (ROSC)
following adult cardiac arrest



UL 2018 Summary of Key

Heart

LEXREEN [ssues and Major Changes

A Use of antiarrhythmic drugs during

resuscitation from adult VF/pVT cardiac
arrest

I Amiodarone or lidocaine may be considered
for VE/pVT that i1s unresponsive to defibrillation

I The routine use of magnesium for cardiac
arrest is not recommended in adult patients.

Magnesium may be considered fortorsades de
pointes



UL 2018 Summary of Key

Heart

LEXREEN [ssues and Major Changes

A Use of antiarrhythmic drugs immediately
following return of spontaneous circulation
(ROSC) following adult cardiac arrest

I There Is insufficient evidence to support or
refute t he r o-blockenearlyu s e
(within the first hour) after ROSC.

I There is insufficient evidence to support or
refute the routine use of lidocaine early (within
the first hour) after ROSC
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Rhythm doses may be considered.
A shockable? * Monophasic: 360 J

Drug Therapy

» Epinephrine IV/10 dose:

1 mg every 3-5 minutes
* Amiodarone IVA10 dose: First
Y dose: 300 mg bolus. Second

CPR 2 min CPR 2 min dose 1alme—

* Epinephrine every 3-5 min ¢ [V/IO access Lidocaine IV/10 dose:
* Consider advanced airway, Epinephrine every 3-5 min First dose: 1-1.5 mg/kg. Second
capnography Consider advanced airway, dose: 0.5-0.75 mg/kg.
capnography =
v

* Endotracheal intubation or
Rhythm Rhythm supraglottic advanced airway
shockable? shockable? * Waveform capnography or

capnometry to confirm and
l Yes monitor ET tube placement

* Once advanced airway in place,
7 Shock give 1 breath every 6 seconds
(10 breaths/min) with continuous
chest compressions

Advanceu Anway

8 11

Ve Return of Spontan
/ CPR 2 min CPR 2 min A Ciroulation (noscjao =

< * Amiodarone or lidocaine * Treat reversible causes
s Treat reversible causes » Pulse and blood pressure
\ — * Abrupt sustained increase in




Adult Tachycardia With a Pulse Algorithm

1

Assess appropriateness for clinical condition.
Heart rate typically =150/min if tachyarrhythmia.

: l

Identify and treat underlying cause

| ¢ Maintain patent airway; assist breathing as necessary
| * Oxygen (if hypoxemic)

| * Cardiac monitor to identify rhythm; monitor blood

| pressure and oximetry

Y

Persistent
tachyarrhythmia causing:

No

5
Wide QRS?
=0.12 second

No

7 Y

‘\
¢ |\ access and 12-lead ECG if available
¢ Vagal maneuvers
¢ Adenosine (if regular)
e [-Blocker or calcium channel blocker
* Consider expert consultation
A J

e 0
Synchronized cardioversion

* Hypotension? Yes . .
¢ Acutely altered mental status? I : E‘:Q;’ﬁ:: r?:ggilvogomplex
e Signs of shock? : : ’
e |schemic chest discomfort? consider adenosine Y
e Acute heart failure?
6
P .

¢ |V access and 12-lead ECG
if available
* Consider adenosine only if
regular and monomorphic
e Consider antiarrhythmic infusion
e Consider expert consultation
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Doses/Details

Synchronized cardioversion:

Initial recommended doses:

¢ Narrow regular: 50-100 J

¢ Narrow irregular: 120-200 J
biphasic or 200 J monophasic

¢ Wide regular: 100 J

¢ Wide irregular: defibrillation
dose (not synchronized)

Adenosine IV dose:

First dose: 6 mg rapid IV push;
follow with NS flush.

Second dose: 12 mg if required.

Antiarrhythmic Infusions for
Stable Wide-QRS Tachycardia

Procainamide IV dose:

20-50 mg/min until arrhythmia
suppressed, hypotension ensues,
QRS duration increases >50%, or
maximum dose 17 mg/kg given.
Maintenance infusion: 1-4 mg/min.
Avoid if prolonged QT or CHE

Amiodarone IV dose:

First dose: 150 mg over 10 minutes.
Repeat as needed if VT recurs.
Follow by maintenance infusion of

1 mg/min for first 6 hours.

Sotalol IV dose:
100 mg (1.5 mg/kg) over 5 minutes.
Avoid if prolonged QT.




Adult Bradycardia With a Pulse Algorithm

Assess appropriateness for clinical condition.

Heart rate typically <560/min if bradyarrhythmia.

l

Identify and treat underlying cause
Maintain patent airway; assist breathing as necessary
Oxygen (if hypoxemic)

IV access
12-Lead ECG if available; don’t delay therapy

Cardiac monitor to identify rhythm; monitor blood pressure and oximetry

>
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Persistent
bradyarrhythmia causing:

Hypotension?

Acutely altered mental status?
Signs of shock?

Ischemic chest discomfort?
Acute heart failure?

4
. No
Monitor and observe |«

5 v Yes

K

Atropine

If atropine ineffective:

¢ Transcutaneous pacing
or

¢ Dopamine infusion
or

* Epinephrine infusion

[+ 1]

Y

Consider:

¢ Expert consultation
* Transvenous pacing
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Doses/Details

Atropine IV dose:

First dose: 0.5 mg bolus.
Repeat every 3-5 minutes.
Maximum: 3 mg.

Dopamine IV infusion:
Usual infusion rate is
2-20 mcg/kg per minute.
Titrate to patient response;
taper slowly.

Epinephrine IV infusion:
2-10 mcg per minute
infusion. Titrate to patient
response.







